.ml . B ) . . ﬂ\....... \l—

. 531564 ° 0097 | MEO003
- Exliloit R

GRANT OF EASEMENT .

THIS INDENTURE, made the 3/ day of S#fprel 1986, between THE UNITED
STATES OF AMERICA, herein called the Government, acting by and through the
Department of the Navy, and THE CITY OF KEY WEST, PLORIDA, herein called the

Grantee.

WHEREAS, the Government owns that certain real property identified as
Fleming Key and Trumbo Point Annex, Naval Air Station, Key West, FL, herein
called the Station, and

WHEREAS, the Grantee has requested an easement for the construction,
installation, operation, maintenance, repair and replacement of a wastewater
treatment plant and utility lines, herein called the Plant and Lines, on that
[...]
¢. Calculations for all limitations which require averaging of measurements shall use an arithmetic mean
unless otherwise specified in this permit.

d. Except as specifically provided in Rule 62-160.300, F.A.C., any laboratory test required by this permit shall
be performed by a laboratory that has been certified by the Department of Health Environmental Laboratory
Certification Program (DOH ELCP). Such certification shall be for the matrix, test method and analyte
being measured to comply with this permit. For domestic wastewater facilities, testing for parameters listed
in Rule 62-160.300(4), F.A.C., shall be conducted under the direction of a certified operator.

e. Field activities including on-site tests and sample collection shall follow the applicable standard operating
procedures described in DEP-SOP-001/01 adopted by reference in Chapter 62-160, F.A.C.

f.  Alternate field procedures and laboratory methods may be used where they have been approved in
accordance with Rules 62-160.220, and 62-160.330, F.A.C.

[62-620.610(18)]

Reports of compliance or noncompliance with, or any progress reports on, interim and final requirements
contained in any compliance schedule detailed elsewhere in this permit shall be submitted no later than 14 days
following each schedule date. [62-620.610(19)]

The permittee shall report to the Department's South District Office any noncompliance which may endanger
health or the environment. Any information shall be provided orally within 24 hours from the time the permittee
becomes aware of the circumstances. A written submission shall also be provided within five days of the time
the permittee becomes aware of the circumstances. The written submission shall contain: a description of the
noncompliance and its cause; the period of noncompliance including exact dates and time, and if the
noncompliance has not been corrected, the anticipated time it is expected to continue; and.steps taken or planned
to reduce, eliminate, and prevent recurrence of the noncompliance.

a. The following shall be included as information which must be reported within 24 hours under this

condition:

(1) Any unanticipated bypass which causes any reclaimed water or effluent to exceed any permit limitation
or results in an unpermitted discharge,

(2) Any upset which causes any reclaimed water or the effluent to exceed any limitation in the permit,

(3) Violation of a maximum daily discharge limitation for any of the pollutants specifically listed in the
permit for such notice, and

(4) Any unauthorized discharge to surface or ground waters.

b. Oral reports as required by this subsection shall be provided as follows:

Page 11 of 13

- b



PERMITTEE: City of Key West PERMIT NUMBER: FLA147222
FACILITY: Richard A Heyman EPF FILE NUMBER: FLA147222-011-DWI1P/NR

(1) For unauthorized releases or spills of treated or untreated wastewater reported pursuant to
subparagraph (a)4. that are in excess of 1,000 gallons per incident, or where information indicates that
public health or the environment will be endangered, oral reports shall be provided to the STATE
WARNING POINT TOLL FREE NUMBER (800) 320-0519, as soon as practical, but no later than 24
hours from the time the permittee becomes aware of the discharge. The permittee, to the extent known,
shall provide the following information to the State Warning Point:

(a) Name, address, and telephone number of person reporting;

(b) Name, address, and telephone number of permittee or responsible person for the discharge;

(c) Date and time of the discharge and status of discharge (ongoing or ceased);

(d) Characteristics of the wastewater spilled or released (untreated or treated, industrial or domestic
wastewater);

(e) Estimated amount of the discharge;

(f) Location or address of the discharge;

(2) Source and cause of the discharge;

(h) Whether the discharge was contained on-site, and cleanup actions taken to date;

(i) Description of area affected by the discharge, including name of water body affected, if any; and

() Other persons or agencies contacted.

(2) Oral reports, not otherwise required to be provided pursuant to subparagraph b.1 above, shall be
provided to the Department's South District Office within 24 hours from the time the permittee
becomes aware of the circumstances,

c. Ifthe oral report has been received within 24 hours, the noncompliance has been corrected, and the
noncompliance did not endanger health or the environment, the Department's South District Office shall
waive the written report.

[62-620.610(20)]

21. The permittee shall report all instances of noncompliance not reported under Permit Conditions IX.17., IX.18.
or IX.19. of this permit at the time monitoring reports are submitted. This report shall contain the same
information required by Permit Condition IX.20. of this permit. [62-620.610(21)]

22. Bypass Provisions.
a. "Bypass" means the intentional diversion of waste streams from any portion of a treatment works.

b. Bypass is prohibited, and the Department may take enforcement action against a permittee for bypass,

unless the permittee affirmatively demonstrates that:

(1) Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and

(2) There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities,
retention of untreated wastes, or maintenance during normal periods of equipment downtime. This
condition is not satisfied if adequate back-up equipment should have been installed in the exercise of
reasonable engineering judgment to prevent a bypass which occurred during normal periods of
equipment downtime or preventive maintenance; and

(3) The permittee submitted notices as required under Permit Condition IX.22.b. of this permit.

c. Ifthe permittee knows in advance of the need for a bypass, it shall submit prior notice to the Department, if
possible at least 10 days before the date of the bypass. The permittee shall submit notice of an
unanticipated bypass within 24 hours of learning about the bypass as required in Permit Condition IX.20. of
this permit. A notice shall include a description of the bypass and its cause; the period of the bypass,
including exact dates and times; if the bypass has not been corrected, the anticipated time it is expected to
continue; and the steps taken or planned to reduce, eliminate, and prevent recurrence of the bypass.

d. The Department shall approve an anticipated bypass, afler considering its adverse effect, if the permittee
demonstrates that it will meet the three conditions listed in Permit Condition 1X.22.a.1. through 3. of this
permit.

e. A permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to
be exceeded if it is for essential maintenance to assure efficient operation. These bypasses are not subject
to the provisions of Permit Condition IX.22.a. through c. of this permit.

Page 12 of 13

- ba



PERMITTEE: City of Key West PERMIT NUMBER: FLA147222
FACILITY: Richard A Heyman EPF FILE NUMBER: FLA147222-011-DW1P/NR
[62-620.610(22)]

23. Upset Provisions,

“Upset" means an exceptional incident in which there is unintentional and temporary noncompliance with

technology-based effluent limitations because of factors beyond the reasonable control of the permittee,

(1) An upset does not include noncompliance caused by operational error, improperly designed treatment
facilities, inadequate treatment facilities, lack of preventive maintenance, careless or improper
operation.

(2) An upset constitutes an affirmative defense to an action brought for noncompliance with technology
based permit effluent limitations if the requirements of upset provisions of Rule 62-620.610, F.A.C.,
are met.

A permittce who wishes to establish the affirmative defense of upset shall demonstrate, through properly

signed contemporaneous operating logs, or other relevant evidence that;

(1) Anupset occurred and that the permittee can identify the cause of the upset;

(2) The permitted facility was at the time being properly operated;

(3) The permittee submitted notice of the upset as required in Permit Condition IX.20. of this permit; and

(4) The permittee complied with any remedial measures required under Permit Condition IX.5. of this
permit,

In any enforcement proceeding, the burden of proof for establishing the occurrence of an upset rests with
the permittee.

Before an enforcement proceeding is instituted, no representation made during the Department review of a
claim that noncompliance was caused by an upset is final agency action subject to judicial review.

[62-620.610(23)]

Executed in Fort Myers, Florida

STATE OF FLORIDA DEPARTMENT
OF ENVIRONMENTAL PROTECTION

7S

Jon M. Iglehart
Director of
District Management

DATE: /‘k\\(\\ \%\ NQQQ

Page 13 of 13



STATEMENT OF BASIS
FOR
STATE OF FLORIDA DOMESTIC WASTEWATER FACILITY PERMIT
PERMIT NUMBER: FLA147222
FACILITY NAME: Richard A Heyman Environmental Protection Facility

FACILITY LOCATION: Trumbo Point Annex-Fleming Key, Key West, FL
Monroe County

NAME OF PERMITTEE: City Of Key West

PERMIT WRITER: Nolin Moon

1. SUMMARY OF APPLICATION

Application Number: FLA147222-011-DW1P
Application Submittal Date: May 27, 2009
b.  Type of Facility
Domestic Wastewater Treatment Plant
Ownership Type: Municipal

SIC Code: 4952

Existing Permitted Capacity: 10.0 mgd Annual Average Daily Flow
Proposed Increase in Permitted Capacity: 0 mgd Annual Average Daily Flow
Proposed Total Permitted Capacity: 10.0 mgd Annual Average Daily Flow

The facility is a domestic wastewater treatment facility. The permitted capacity for the annual average daily flow
(AADF) is 10.0 million gallons per day (MGD). The headworks consist of one manually cleaned bar rack, two
mechanical bar screens, two grit removal systems and an odor control system. The biological treatment units are
two aeration basins and one anoxic basin. Solids are removed from the effluent by two clarifiers and four cloth
filters. The ultraviolet disinfection system consists of two UV-reactors. The facility has two offline chlorine
contact tanks. The residuals system consists of two sludge storage tanks and two belt-filter presses.

The treated effluent is discharged to two major Class V wells located at the treatment facility.

2. Y OF w DISCHAR

Page 1 of 4



This facility does not discharge to surface waters.

3. BASIS FOR PERMIT LIMITATIONS AND MONITORIN
This facility is authorized to discharge treated effluent to Underground Injection Well System U-001 which consists of
two Class V injection wells discharging to Class G-III ground water based on the following:
Parameter Units Max/ | Limit | Statistical Basis Rationale
Min
BOD, Carbonaceous mg/L Max 5.0 Annual Average | Chapter 99-395, Laws of Florida, Section 6
5 day, 20C Max | 6.25 | Monthly Average | 62-600.740(1)(b)1.b. FAC
Max 7.5 Weekly Average | 62-600.740(1)(b)1.c. FAC
Max 10.0 Single Sample | 62-600.740(1)(b)1.d. FAC
Solids, Total mg/L Max 5.0 Annual Average | Chapter 99-395, Laws of Florida, Section 6
Suspended Max | 6.25 | Monthly Average | 62-600.740(1)(b)1.b. FAC
Max 7.5 Weekly Average | 62-600.740(1)(b)1.c. FAC
Max 10.0 Sipgle Sample | 62-600.740(1)(b)1.d. FAC
Ultraviolet Light mW-s/sqgcm | Min 35 Single Sample
| Dosage
Ultraviolet Light percent Min 65 Single Sample
Transmittance
Ultraviolet Light mW/sgecm Min | Report | Single Sample
Intensity
Coliform, Fecal #/100mL Max 200 Annual Average | 62-600.440(4)(c)1. FAC
Max 200 Monthly 62-600.440(4)(c)2. FAC
Geometric Mean
Max 800 Single Sample | 62-600.440(4)(c)4. FAC
pH s Min 6.0 Single Sample | 62-600.445 FAC
Max 8.5 Single Sample | 62-600.445 FAC
Nitrogen, Total mg/L Max 3.0 Annual Average | Chapter 99-395, Laws of Florida, Section 6
Max | 3.75 | Monthly Average | 62-600.740(1)(b)2.b. FAC
Max 4.5 Weekly Average | 62-600.740(1)(b)2.c. FAC
Max 6.0 Single Sample | 62-600.740(1)(b)2.d. FAC
Phosphorus, Total mg/L Max 1.0 Annual Average | Chapter 99-395, Laws of Florida, Section 6
(asP) Max 1.25 | Monthly Average | 62-600.740(1)(b)2.b. FAC
Max 1.5 Weekly Average | 62-600.740(1)(b)2.c. FAC
Max 2.0 mmbm_o|mwm€_o 62-600.740(1)(b)2.d. FAC
Other Limitations and Monitoring Requirements:
Parameter Units Max/ | Limit | Statistical Basis Rationale
Min
Flow MGD Max 100 | Annual Average | 62-600.400(3)(b) FAC
Max | Report | Monthly 62-600.400(3)(b) FAC
Average
Max | Report | Quarterly 62-600.400(3)(b) FAC
Average

Page 2 of 4



Parameter Units Max/ | Limit | Statistical Basis Rationale
Min

Percent Capacity, percent Max | Report | Monthly 62-600.405(4) FAC

(TMADF/Permitted . Average

Capacity) x 100

BOD, mg/L Max | Report | Single Sample 62-601.300(1) FAC

Carbonaceous 5

day, 20C (Influent)

Solids, Total mg/L Max | Report | Single Sample 62-601.300(1) FAC

Suspended (Influent)

Monitoring - - - All Parameters 62-601 FAC & 62-699 FAC and/or BPJ of

Frequencies and permit writer

Sample Types

Sampling Locations - - - All Parameters 62-601, 62-610.412, 62-610.463(1), 62-
610.568, 62-610.613 FAC and/or BPJ of
permit writer

The previous wastewater permit for this facility FLA147222 expires on November 11, 2009.

On July 1, 2006, the facility was required to meef the Advanced Wastewater Treatment limits specified in Chapter 99-
395, Law of Florida.

RESIDUALS MANAGEMENT
The method of residuals use or disposal by this facility is landfill or disposal in a Class I or II solid waste landfill,
WATER MONITO RE S

Section III is not applicable to this permit. Groundwater limits and monitoring requirements are addressed in the inject
wells' permits,

P S S
A schedule is not included in the wastewater permit.
P A MENT

At this time, the facility is not required to develop an approved industrial pretreatment program. However, the
Department reserves the right to require an approved program if future conditions warrant.

ADMINISTRATIVE ORDERS (AQ) AND CONSENT QRDERS (CO)
This permit is not accompanied by an AO and has not entered into a CO with the Department.

10. TED V. ES OR ALTE! T

11.

No variances were requested for this facility,

THE ADMINISTRATIVE RECORD

Page 3 of 4



The administrative record including application, draft permit, fact sheet, public notice (after release), comments
received and additional information is available for public inspection during normal business hours at the location
specified in item 12. Copies will be provided at a minimal charge per page.

EP Al

Additional information concerning the permit and proposed schedule for permit issuance may be obtained during
normal business hours from:

Nolin Moon
Engineer I
South District Office

2295 Victoria Ave Suite 364
Ft. Myers, FL 33901-3881

Telephone No.: (239) 332-6975 ext. 130

Page 4 of 4



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A
When Completed mall this report to: Department of Environmentzl Protection, South District, 2796 Overseas Highway, Suite 221, Marathon, Florida 33050-2227

PERMITTEE NAME: City Of Key West PERMIT NUMBER: FLA147222-011-DW1P
MAILING ADDRESS:  P. O. Box 1409
Key West, Florida 33041 LIMIT: Final REPORT: Monthly
CLASS SIZE: NA PROGRAM: Domestic
FACILITY: Richard A Heyman EPF MONITORING GROUP NUMBER: U-001
LOCATION: Trumbo Point Annex-Fleming Key MONITORING GROUP DESCRIPTION:  Efflucnt and Influent
Key West, FL RE-SUBMITTED DMR: O
NO DISCHARGE FROM SITE: []
COUNTY: Moaroe MONITORING PERIOD From: To:
OFFICE: South District
Parameter Quantity or Loading Units Quality or Concentration Units {No.| Frequency Sample Type
Ex.| of Analysis
BOD, Carbonaceous 5 Sample
day, 20C Measurement
PARM Code 80082 Y  |Permit 5.0 mg/L 5 24-hr FPC
Mon. Site No. EFP-1 (An.Avg) g Days/Week
BOD, Carbonsceous 5 Sample
day, 20C Measurement
PARM Code 80082 1 |Permit ; 10.0 7.5 625 mg/L 5 24-hr FPC
Mon. Site No, EFF-1 Requirement (Max.) (WkAvg) | (Mo.Avg.) Days/Week
Solids, Total Suspended | Sampic
Measurement
PARM Code 00530 Y |Permit 5.0 mg/L 5 24.hr FPC
Mon. Site No. EFF-1 Requirement (AnAvg) | Days/Week
Solids, Total Suspended  |Sample